


Date: 8/1/2023 To: SENTRY SUPPLY dba SO#: A775646 Ln#: 1 PO#: P0243155 Part: W1004940* Qty: 7 Heat#: 52560*
 Tag: B13073123

<p>Sales Agent: Arcelor Commercial Sections S.A. 66, rue de Luxembourg L-4221 ESCH-SUR-ALZETTE</p>	<p style="text-align: right;"></p> <p>ArcelorMittal Belval & Differdange Service Gestion Qualité 66, rue de Luxembourg L-4008 Esch/Alzette</p>																																																																																																									
<p>Plant: ArcelorMittal Belval & Differdange Site de Belval L-4008 Esch/Alzette</p>	<p>Mill Test Certificate Nr X 4684459 Delivery note number 4684459 from 1 September 2022</p>																																																																																																									
<p>Our reference : 1700032749 Your reference : SSW129546 27.07.2022</p>	<p>ArcelorMittal Internat. America, LLC 1 South Dearborn Street/13th Floor CHICAGO IL 60603 USA</p>																																																																																																									
<p>ASTM A992 - ASTM A572 GR50 FINE GRAIN SILICON KILLED</p>																																																																																																										
<p>Manufacturer's test certificate acc. to ASTM A 6</p>																																																																																																										
<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th>Ord. Item</th> <th>Product</th> <th>Length</th> <th>Weight</th> <th>Heat nr</th> <th>Weight</th> <th>Bundle</th> <th>Bars</th> </tr> </thead> <tbody> <tr> <td>000021</td> <td>W 10 X 10 X 49</td> <td>40'</td> <td>24,920 mt</td> <td>42560</td> <td></td> <td></td> <td>8</td> </tr> <tr> <td></td> <td></td> <td></td> <td></td> <td>52560</td> <td>7,120 mt</td> <td></td> <td></td> </tr> </tbody> </table>		Ord. Item	Product	Length	Weight	Heat nr	Weight	Bundle	Bars	000021	W 10 X 10 X 49	40'	24,920 mt	42560			8					52560	7,120 mt																																																																																			
Ord. Item	Product	Length	Weight	Heat nr	Weight	Bundle	Bars																																																																																																			
000021	W 10 X 10 X 49	40'	24,920 mt	42560			8																																																																																																			
				52560	7,120 mt																																																																																																					
<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th rowspan="2">Heat nr</th> <th colspan="14">Heat analysis (%)</th> </tr> <tr> <th>C</th> <th>Mn</th> <th>P</th> <th>S</th> <th>Si</th> <th>N</th> <th>Cu</th> <th>Ni</th> <th>Cr</th> <th>V</th> <th>Nb</th> <th>Mo</th> <th>Ti</th> <th>B</th> <th>CEV</th> <th>Sn</th> <th>Nb+V</th> </tr> </thead> <tbody> <tr> <td></td> <td colspan="2">Min</td> <td colspan="2">0,50</td> <td colspan="2">0,10</td> <td colspan="11"></td> </tr> <tr> <td></td> <td colspan="2">Max</td> <td>0,23</td> <td>1,60</td> <td>0,035</td> <td>0,045</td> <td>0,40</td> <td>0,60</td> <td>0,45</td> <td>0,35</td> <td>0,150</td> <td>0,050</td> <td>0,150</td> <td colspan="2">0,0008</td> <td>0,45</td> <td colspan="2">0,150</td> </tr> <tr> <td>42560</td> <td>0,07</td> <td>1,05</td> <td>0,025</td> <td>0,025</td> <td>0,17</td> <td>0,011</td> <td>0,42</td> <td>0,15</td> <td>0,14</td> <td>0,005</td> <td>0,021</td> <td>0,030</td> <td>0,003</td> <td>0,0002</td> <td>0,32</td> <td>0,03</td> <td>0,026</td> </tr> <tr> <td>52560</td> <td>0,07</td> <td>1,18</td> <td>0,024</td> <td>0,026</td> <td>0,18</td> <td>0,010</td> <td>0,41</td> <td>0,16</td> <td>0,14</td> <td>0,005</td> <td>0,027</td> <td>0,030</td> <td>0,013</td> <td>0,0002</td> <td>0,34</td> <td>0,03</td> <td>0,032</td> </tr> </tbody> </table>		Heat nr	Heat analysis (%)														C	Mn	P	S	Si	N	Cu	Ni	Cr	V	Nb	Mo	Ti	B	CEV	Sn	Nb+V		Min		0,50		0,10														Max		0,23	1,60	0,035	0,045	0,40	0,60	0,45	0,35	0,150	0,050	0,150	0,0008		0,45	0,150		42560	0,07	1,05	0,025	0,025	0,17	0,011	0,42	0,15	0,14	0,005	0,021	0,030	0,003	0,0002	0,32	0,03	0,026	52560	0,07	1,18	0,024	0,026	0,18	0,010	0,41	0,16	0,14	0,005	0,027	0,030	0,013	0,0002	0,34	0,03	0,032
Heat nr	Heat analysis (%)																																																																																																									
	C	Mn	P	S	Si	N	Cu	Ni	Cr	V	Nb	Mo	Ti	B	CEV	Sn	Nb+V																																																																																									
	Min		0,50		0,10																																																																																																					
	Max		0,23	1,60	0,035	0,045	0,40	0,60	0,45	0,35	0,150	0,050	0,150	0,0008		0,45	0,150																																																																																									
42560	0,07	1,05	0,025	0,025	0,17	0,011	0,42	0,15	0,14	0,005	0,021	0,030	0,003	0,0002	0,32	0,03	0,026																																																																																									
52560	0,07	1,18	0,024	0,026	0,18	0,010	0,41	0,16	0,14	0,005	0,027	0,030	0,013	0,0002	0,34	0,03	0,032																																																																																									
<table border="1" style="width: 100%; border-collapse: collapse;"> <thead> <tr> <th rowspan="2">Heat nr</th> <th colspan="4">Tensile test</th> </tr> <tr> <th>Y_m</th> <th>UTS</th> <th>EL. (%)</th> <th>Y/U</th> </tr> </thead> <tbody> <tr> <td></td> <td>Min</td> <td>50.000</td> <td>65.000</td> <td>18,00</td> <td></td> </tr> <tr> <td></td> <td>Max</td> <td>65.000</td> <td></td> <td>0,85</td> <td></td> </tr> <tr> <td>42560</td> <td></td> <td>55.100</td> <td>71.340</td> <td>24,64</td> <td>0,77</td> </tr> <tr> <td>42560</td> <td></td> <td>55.680</td> <td>72.065</td> <td>24,89</td> <td>0,77</td> </tr> <tr> <td>52560</td> <td></td> <td>57.275</td> <td>73.950</td> <td>23,56</td> <td>0,77</td> </tr> <tr> <td>52560</td> <td></td> <td>57.855</td> <td>74.675</td> <td>23,80</td> <td>0,77</td> </tr> </tbody> </table>		Heat nr	Tensile test				Y _m	UTS	EL. (%)	Y/U		Min	50.000	65.000	18,00			Max	65.000		0,85		42560		55.100	71.340	24,64	0,77	42560		55.680	72.065	24,89	0,77	52560		57.275	73.950	23,56	0,77	52560		57.855	74.675	23,80	0,77																																																												
Heat nr	Tensile test																																																																																																									
	Y _m	UTS	EL. (%)	Y/U																																																																																																						
	Min	50.000	65.000	18,00																																																																																																						
	Max	65.000		0,85																																																																																																						
42560		55.100	71.340	24,64	0,77																																																																																																					
42560		55.680	72.065	24,89	0,77																																																																																																					
52560		57.275	73.950	23,56	0,77																																																																																																					
52560		57.855	74.675	23,80	0,77																																																																																																					
<p>Material melted and manufactured in LUXEMBOURG Killed Steel</p>																																																																																																										
<p>Dal Magro Damien Porteur de signature spéciale</p> 